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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
600 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
40.0
9 M
30.0
: 0 qp
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-1 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1%  0.400 3B.86 -19.00 57.86 28.60 -0.02 10.28 QP
2 0.400 24.46 -23.40 47.86 14.20 -0.02 10.28 Average
3 0.866 33.74 -22.26 56.00 23.81 -0.17 10.10 QP
4 0.866 22.84 -23.16 46.00 12.91 -0.17 10.10 Average
5 1.166 33.10 -22.90 B56.00 23.20 -0.19 10.09 gP
6 1.166 22.10 —23.90 46.00 12.20 —0.19 10.09 Average
7 2.678 32.39 -23.61 56.00 22.50 -0.18 10.07 QF
8 2.678 21.39 -24.61 46.00 11.50 -0.18 10.07 Average
9 21.373 2.47 -27.53 60.00 21.49 -0.42 11.40 QP
10 21.373 23.17 -26.83 50.00 12.19 —0.42 11.40 Average
11 25.864 32.67 -27.33 60.00 21.50 -0.38 11.55 QF
12 25.864 22.77 -27.23 50.00 11.80 -0.38 11.55 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
600 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
40.0 ] ,
| 9 11
30.0
b b
10 1B
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Los=z Remark
WHz ~ dBuv a8 ~ dBuv _ &Buv dB aE
1 0.246 36.87 -25.04 61.91 26.50 0.00 10.37 QF
2 0.246 25.97 -25.94 51.91 15.60 0.00 10.37 Average
3 0.358 35.67 -23.11 58.78 25.50 -0.13 10.30 QP
4 0.358 24.47 -24.31 48.78 14.30 -0.13 10.30 Average
5%  0.476 35.69 -20.72 56.41 25.81 -0.15 10.23 QP
6 0.476 23.69 -22.72 46.41 13.61 -0.15 10.23 Average
7 0.614 32.51 -23.49 56.00 22.50 -0.16 10.17 QF
8 0.614 21.21 -24.79 46.00 11.20 -0.16 10.17 Average
9 21.600 32.50 -27.50 60.00 21.50 -0.41 11.41 QP
10 21.600 21.60 -28.40 50.00 10.60 -0.41 11.41 Average
11 24.922 32.52 -27.48 60.00 21.49 -0.50 11.53 QP
12 24.922 22.52 -27.48 50.00 11.49 -0.50 11.53 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saranas. FCC RF Test Report Report No. : FR461912B

Appendix C. Radiated Spurious Emission Test Data

_ Relative Humidity : 41 ~42 %
Test Engineer : Jake
Temperature : 22 ~23 °C
Radiated Spurious Emission Test Modes
Mode (I|3\AaHng) Antenna Modulation ‘ Channel ‘ Frequency 32:2 RU Remark
Mode 4 2400-2483.5 6 Bluetooth-LE 00 2402 1Mbps - -
Mode 5 2400-2483.5 6 Bluetooth-LE 19 2440 1Mbps - -
Mode 6 2400-2483.5 6 Bluetooth-LE 39 2480 1Mbps - -
Mode 7 2400-2483.5 6 Bluetooth-LE 00 2402 2Mbps - -
Mode 8 2400-2483.5 6 Bluetooth-LE 19 2440 2Mbps - -
Mode 9 2400-2483.5 6 Bluetooth-LE 39 2480 2Mbps - -
Mode 10 2400-2483.5 2nd BLE Bluetooth-LE 00 2402 1Mbps - -
Mode 11 2400-2483.5 2nd BLE Bluetooth-LE 19 2440 1Mbps - -
Mode 12 2400-2483.5 2nd BLE Bluetooth-LE 39 2480 1Mbps - -
Mode 13 | 2400-2483.5 2nd BLE Bluetooth-LE 00 2402 2Mbps - -
Mode 14 2400-2483.5 2nd BLE Bluetooth-LE 19 2440 2Mbps - -
Mode 15 2400-2483.5 2nd BLE Bluetooth-LE 39 2480 2Mbps - -
Sporton International Inc. (Kunshan) Page Number : Clof C32
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sammonas. FCC RF Test Report Report No. : FR461912B

Summary of each worse mode

Mode | Modulation | Ch. (Tvrlaqz) (dléi\ca}lm) (dléiun\]/i;m) M(%rg)in Pol. Z?/Zk Result Remark
4 Bluetooth-LE | 00 2371.10 38.64 54.00 -15.36 H AVERAGE | Pass @ Band Edge
4 Bluetooth-LE = 00 = 4804.00 40.21 74.00 -33.79 H PEAK Pass Harmonic
5 Bluetooth-LE = 19 - - - - - - - Band Edge
5 Bluetooth-LE = 19 = 7320.00 42.22 74.00 -31.78 \% PEAK Pass Harmonic
6 Bluetooth-LE = 39 2483.62 39.40 54.00 -14.60 H AVERAGE | Pass @ Band Edge
6 Bluetooth-LE = 39 | 7440.00 41.86 74.00 -32.14 \% PEAK Pass Harmonic
7 Bluetooth-LE | 00 2387.09 39.61 54.00 -14.39 \% AVERAGE | Pass @ Band Edge
7 Bluetooth-LE = 00 = 4804.00 40.44 74.00 -33.56 H PEAK Pass Harmonic
8 Bluetooth-LE = 19 - - - - - - - Band Edge
8 Bluetooth-LE | 19 7320.00 42.70 74.00 -31.30 \% PEAK Pass Harmonic
9 Bluetooth-LE | 39 = 2483.50 40.67 54.00 -13.33 H | AVERAGE Pass Band Edge
9 Bluetooth-LE | 39 7440.00 42.11 74.00 -31.89 \% PEAK Pass Harmonic
10 Bluetooth-LE | 00 = 2389.04 38.51 54.00 -15.49 V | AVERAGE Pass | Band Edge
10 Bluetooth-LE = 00 = 7207.50 54.27 64.18 -9.91 \Y, Peak Pass Harmonic
11 Bluetooth-LE = 19 - - - - - - - Band Edge
11 Bluetooth-LE | 19 7320.00 50.46 54.00 -3.54 \% AVERAGE | Pass Harmonic
12 Bluetooth-LE | 39 = 2483.50 40.90 54.00 -13.10 H | AVERAGE Pass Band Edge
12 Bluetooth-LE = 39 | 7440.00 50.93 54.00 -3.07 H | AVERAGE | Pass Harmonic
13 Bluetooth-LE | 00 = 2389.95 39.19 54.00 -14.81 H | AVERAGE Pass Band Edge
13 Bluetooth-LE = 00 = 7204.50 55.04 64.61 -9.57 \% Peak Pass Harmonic
14 Bluetooth-LE = 19 - - - - - - - Band Edge
14 Bluetooth-LE | 19 7320.00 49.73 54.00 -4.27 H AVERAGE | Pass Harmonic
15 Bluetooth-LE | 39 = 2483.50 49.07 54.00 -4.93 H | AVERAGE Pass Band Edge
15 Bluetooth-LE = 39 = 7440.00 50.55 54.00 -3.45 H | AVERAGE | Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C2 of C32
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saranas. FCC RF Test Report Report No. : FR461912B

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 6

Pol. Horizontal Fundamental

o LEVEl ({BUVim) o L848l ({BUVim)

1 1
1134 134
1
915 95
t FCC PART 150 t FLC PART15C
il il
A8 i i Ak 1-1 i FRTY s A b 4”WMWWWMWNWW~W“WWWMMWM
Peak
125 15
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 366,63 49.71 74.00 -24.29 4174 3196 7.07 37.06 6.00 112 142 PEAK 1 2400.00 99,02 ----ev -emee- 9.64 3230 7.12 37.04 6.0 112 142 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s Jl i
1
AV L |
g 15 ST NEPUAREIEESSC ot
16 163
o . 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 237110 38.64 54.00 -15.36 30.60 32.81 7.08 37.05 6.00 112 142 AVERAGE 1 2400.00 98.28 ----ev -=nem- B89.82 3230 7.2 37.04 6.00 112 142 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C3 0of C32
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4
Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO00_2402MHz
ANT 6
Pol. Vertical Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
t FLC PART 150 t FLC PART15C
il il
1
L v - e RS pm— 44 WWWMMWWW b
Peak
125 15
16 163
o . 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1367.33 49.46 74.00 -24.54 4148 3197 7.07 37.06 6.00 108 116 PEAK 1 2400.00 103,44 --veev oomeee 95.06 3230 7.12 37.04 600 108 116 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s J L i
1
Av hrehessbrarmar—sriassrs s
g 124 T I
16 163
o 1. 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 138514 38.63 54.00 -15.37 30.43 32.15 7.0 37.05 6.0 109 116 AVERAGE 1 2400.00 102,54 ---evv ovneee 9,16 32,30 7.12 37.04 6.00 100 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C4 of C32
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Pol. Horizontal Vertical
1‘,(r!‘\meIlilﬂu‘ﬂm] 1 Level (dBuVim)
1134 134
05 05
i FCC PART 14C e FCC PART 15C
50 650
FCC PART $4C (AVG) FCC PAR 14C (AVG)
|
Peak M acabu A i A A (Y b AR AR
125 1!
Avg g
163 163
3000 000, 5000, 1200 15000, 16000 3000 G000, 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read Ant Cable Preap  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok Bie B BN B & B & o0 &y ModhBi B BN B & B & o &g
1 4304.00 40.21 74.80 -33.79 6L.4L 3408 10.20 65.48 .00 -~ PEAK 1 4gpd.00 40.11 74.00 -33.89 6131 34.08 10.20 6545 0.0 -~ - PEMC

Sporton International Inc. (Kunshan)
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FCC ID: HD5-CT37X1N
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Pol. Horizontal Vertical
1‘.““LmllllDu‘ﬂm} 0 Level (dBuVim)
1138 1134
915 915
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PART15C (AVE) FCC PART 15C (AVG)
88 | ] |
Peak 1 WM‘WW 1] N ——————
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant (able Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MddmBwn B BW B & B & o by MdwmBw B BN B & & & a g
1 4356.08 40.31 74.00 -33.69 61.39 3415 10.30 65.53 0.8 .- -- PEAK 1 4836.00 40.48 74.80 -33.52 6L.%6 3415 10.38 65.53 4.0 - -~ PEAK
1 730.08 42.83 74.88 3197 S0.89 35.74 172 6632 8.0 - - PEAK 1 73008 42.21 74.80 3178 6088 3574 1072 66.32 4.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C6 of C32
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Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 6
Pol. Horizontal Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
t FCC PART 150 t FLC PART15C
il il
1
488 AEARITR— N TR v 4B-BM bt et
Peak
15 15
16 163
U v
uq Ui 4d, M, g, 2500 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 24%.% 50.15 74.00 -13.85 4115 32.50 7.28 3681 6.0 118 139 PEAK 1 2430.00 10,54 ----ev -veee- 91.69 3246 7.25 36.86 6.00 118 139 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s J R i
1
AVg WW
125 15
16 163
U v
uq Ui 4d, M, g, 2500 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.60 39.49 54.00 -14.60 30.52 32.47 7.26 36.85 6.00 115 139 AVERAGE 1 2480.00 99.32 ---eev oomeee 99.47 3246 7.25 36.86 6.00 118 139 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C7 of C32
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6
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 6
Pol. Vertical Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
05 il :
t /’\ FCC PART 150 t FLC PART15C
il il
448 1 488
il Mt R IR AN et Rrterus " ! bbbt
Peak o gt WWMWWMWW
15 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 48026 4425 74.00 -19.75 4133 3248 7.7 36.83 0.6 305 IS PEN 1 2430.00 95.48 ----ev -omee- 92,55 3246 7.25 36.86 0.00 305 15 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 1
i 83
il il
FOLC PART 150 (AVG) FCC PART 15C AVG)
s J i
Av
g 125 1 32,5MMW
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 g & & & o dy
1 24%5.44 3339 54.00 -20.61 30.44 32.49 7.28 36.82 @.00 305 15 AVERAGE 1 2480.00 94,50 ----ev -veee- 91.65 3246 7.25 36.86 0.00 305 15 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C8 of C32
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Pol. Horizontal Vertical
1‘.““LmllllDu‘ﬂm} 0 Level (dBuVim)
1138 1134
915 915
B FECPART 15 i FCPARTIEC
650 6.
FCC PART15C (AVE) FCC PART 15C (AVG)
48 : : : 7 st
Peak | kg 1 . "
38 - !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (NHz) Frequency (NHz)
Linit Resd  Ant (able Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MddmBwn B BW B & B & o by MdwmBw B BN B & & & a g
1 4%60.0@ 40.67 74.86 -33.93 6l.e4 34.22 10.40 65.59 @.ee -~ -- PEAK 1 4%60.06 40.56 74.00 -33.44 6153 34.27 10.48 65.59 Q.8 -~ -- PEAK
1 744B.0@ 4176 74.86 -32.24 S9.BL 35.88 1.78 66.63 6.8 - -- PEAK 1 744B.08 41.86 74.86 -32.14 59.91 35.88 12.78 66.63 6.8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C9 of C32
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Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 6

Pol. Horizontal Fundamental

o LEVEl ({BUVim) o L848l ({BUVim)

1 1
1134 134
1
915 95
t FLC PART 150 t FLC PART15C
il il
1
Bl T - i NN 4MWMWWMMMMWWMWWWwWWMMMmmmmwww%wmwww
Peak
125 15
16 163
o . 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1369.41 43.94 74.00 -15.06 40.94 3199 7.07 37.06 6.0 178 140 PEAK 1 2400.00 100,10 ----vv -=eee- 9172 330 7.2 7.4 6.0 178 140 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s J L i
1
Av sttt
g - 32.5M
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1388.50 39.67 54.00 -14.93 30.83 32.19 7.0 37.05 6.0 178 140 AVERAGE 1 400,00 98.22 ----ev -emee- B89.84 3230 7.12 37.04 6.00 178 140 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C10 of C32

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR461912B

Mode Band Edge
2400-2483.5_Bluetooth-LE _CHO00_2402MHz
ANT
Pol. Vertical Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
t FCC PART 150 t FLC PART15C
il il
1
“ S A R wlawWWWMWWMWMWWMW
Peak
125 15
16 163
o . 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 237461 58.78 74.00 -13.20 4278 32.85 7.8 37.05 6.0 108 99 PEAK 1 2400.00 103,75 ---svv =emees 95,37 .30 7.2 .04 6.0 100 99 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s 1 J i
AV WWW
g 125 15
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1387.69 39.61 54.00 -14.39 3139 32.17 7.0 37.05 6.0 108 99 AVERAGE 1 2400.00 101,51 ----vv -onee- 93.13 3230 7.2 37.04 600 100 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




SPORTON LAB.

FCC RF Test Report

Report No. : FR461912B

Pol. Horizontal Vertical
1‘,(r!‘\meIlilﬂu‘ﬂm] 1 Level (dBuVim)
1134 134
05 05
i FCC PART 14C e FCC PART 15C
50 650
FCC PART $4C (AVG) FCC PAR 14C (AVG)
|
Peak 4” 3 Py f o
1 T i
;WWW IR L
Avg 125 1!
163 163
3000 6000, 5000, 12000 15000, 16000 3000 G000, 9000, 1 15000, 18000
Frequency (Miz) Frequency (Miz)
Linit Read Ant Cable Preap  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok Bie B BN B & B & o0 &y ModhBi B BN B & B & o &g
1 4504.00 40.44 74.80 -33.56 6l.64 34.08 10.20 65.45 .00 == PEAK 1 4504.00 39.68 74.80 -34.32 60.88 34.08 10.20 65.48 @.00 -~ - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

. C12 of C32



sammonas. FCC RF Test Report

Report No. : FR461912B

Pol. Horizontal Vertical
1ML&V&I(lIBu‘Hm] 0 Level (dBuVim)
1138 1134
915 915
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PART15C (AVE) FCC PART 15C (AVG)
m ol
Peak ; 1 A Rl ] 1 RTRIPR
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant (able Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MddmBwn B BW B & B & o by MdwmBw B BN B & & & a g
1 4356.08 40.64 74.00 -33.36 6L.72 3415 10.30 65.53 0.8 -~ -- PEAK 1 4836.00 40.44 74.00 -33.56 6L.52 34.15 10.30 65.53 0.8 - -- PEAC
1 730.08 42.65 74.88 -31.35 6051 35.74 172 6632 8.0 - -- PEAC 1 73008 42.70 7488 -31.30 60.56 35.74 1072 66.32 8.8 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number : C13 of C32
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Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 6
Pol. Horizontal Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
t FCC PART 150 t FLC PART15C
il il
1
iy Sl I s i ‘ 4B.BMWWWMWWMW
Peak
15 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.56 51.94 74.00 -20.06 43.06 32.47 7.26 36.85 6.0 108 36 PEAK 1 2430.00 103,18 ----vv -vnee- 9.33 3246 7.25 36.86 6.00 100 36 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s j 1 i
AV MW
g 125 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant CablePreamp  Axx  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mok die B B Bk & & B o dy Mok B B B0 & & & & a dy
1 2483.50 40.67 54.00 -13.33 3179 32.47 7.26 36.85 6.0 108 36 AVERAGE 1 2430.00 108,57 ----vv -=nem- 91.72 3246 7.25 36.86 6.00 100 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C14 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




saranas. FCC RF Test Report Report No. : FR461912B

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 6
Pol. Vertical Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
t FCC PART 150 t FLC PART15C
il il
[
A Bttt A rimtiottlers 48 WMWWMWWWWW“WWMM
Peak
125 15
16 163
U v
uq Ui 4d, M, g, 2500 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.80 50.28 74.00 -13.70 4140 32.47 7.26 36.85 6.0 206 TLPEAK 1 2430.00 108,81 ----vv -=--m- 91.96 3246 7.25 36.86 6.00 206 71 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s j 1 i
AV WMW
g 125 15
16 163
U v
uq Ui 4d, M, g, 2500 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 243484 39.71 54.00 -14.29 30.83 32.47 7.26 36.85 6.00 206 71 AVERAGE 1 2480.00 98,57 ----ev -eeee- 89.72 3246 7.25 36.86 6.00 206 71 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C15 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




sammonas. FCC RF Test Report Report No. : FR461912B

Pol. Horizontal Vertical
1‘.““LemllllBu‘ﬂm} 0 Level (dBuVim)
1138 1134
915 915
B FECPART 15 i3 FCPARTIEC
650 6.
FCC PART15C (AVE) FCC PART 15C (AVG)
o i 2 ‘ f sk
Peak g A 1 " L o
mmwmm —
38 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 1600, 18000
Frequency (NHz) Frequency (NHz)
Linit Resd  Ant (able Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodinddn & BN Bh & B B o g Modndan 6 BN Bh & B B o g
1 4%60.0@ 41.38 74.86 -32.62 6.3 34.22 10.40 65.59 @.e@ -~ -- PEAK 1 4%60.06 40.34 74.00 -33.66 6131 34.22 10.48 65.59 .8 -~ -- PEAK
1 744p.0@ 41.91 74.86 -32.89 59.9 35.88 12.78 66.63 6.8 - -- PEAK 1 744h.08 42.11 74.8@ -31.89 6A.16 35.88 12.78 66.63 6.8 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C16 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



sammonas. FCC RF Test Report Report No. : FR461912B

Pol. Horizontal Vertical
i e
104 1134
LK LI
" TR g FOPMRTIEC
i T
Peak &l il
Avg FCCPARIHBC(%% FCCPARI}‘M%%
"E‘n sttt .mw "!'n T T
WWWW e e ‘Mm““‘k fnww "WNMMW“ AL Uil ‘WVM'W"MW
1 bk
1 3 1 1
1h000 18400, 10600, 1, 160, 20 180 10400, 20800, . 23600, 100
Frequency (MK Frequency (W)
Sporton International Inc. (Kunshan) Page Number : C17 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



sammonas. FCC RF Test Report

Report No. : FR461912B

Pol. Horizontal Vertical
Level (dBuVim) Mmu(nmvnn)
. 700
50, 50,01
FCC PART 15C FCC PART 15C
500
| |
" o
2
3 1 P = i 300 | : i it
i W
2 5 WW LV\ 3 4 Ww
W ﬂ " piy™ 200 A b
2 Y \V/J Ywd i
10, 10.0
Peak
0.0
A 09
30100 200, 300, 400. 500, 600, 700, 800, 900. 1000 T 100 200. 300. 400. 500. 600. 700. 800 900. 1000
Frequency (MHz) Frequency (MHz)
Limit Over ReadAntenna Cable Preamp  Aux A/Pos T/Pos Limit Over ReadAntenna Cable Preamp  Aux A/Pos T/Pos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Facter Loss Factor Factor Remark
MHz dBuV/m dBuV/m dB  dBuV dB/m dB dB o deg Mhz dBuV/m dBuV/m d8 dBuv  dB/m dB ] ds m deg
1 30.80 21.75 40.8@ -18.25 29.49 24.57 @.71 33.82 0.8  --- --- Peak 1 35.82 31.B2 4@.e@ -8.13 42.42 21.49 Q.81 32.99 0.0 --- --- Peak
2 185.66 23.51 43.50 -19.99 37.83 16.99 1.55 32.86 0.8  --- --- Peak 2 43.43 34.36 40.8@ -5.64 51.22 15.84 1.83 32.93 0.0  --- --- Peak
3 183.26 26.24 43.50 -17.26 41.27 15.75 2.05 32.83 0.8  --- --- Peak 3 178.41 22,95 43.50 -20.55 37.91 15.85 2.62 32.83 0.0  --- --- Peak
4 260.86 26.15 46.80 -19.85 37.85 18.61 2.47 32.78 6.0  --- --- Peak 4 250.19 22.32 46.0@ -23.68 34.25 18.42 2.42 32.77 @.00  --- --- Peak
5 503.21 24.69 46.80 -21.31 30.34 23.85 3.45 32.95 0@.88 --- --- Peak 5 470.38 25.61 46.0@ -20.39 32,33 22.97 3.3l 33.80 @.00  --- --- Peak
& 738.10 28.85 46.80 -17.95 31.86 25.69 4.16 32.86 6.8  --- --- Peak 6 784.66 29.15 46.0@ -16.85 31.58 26.13 4.23 32.76 @.00  --- --- Peak
Sporton International Inc. (Kunshan) Page Number : C18 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




saranas. FCC RF Test Report Report No. : FR461912B

10

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 2" BLE
Pol. Horizontal Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 4
t ﬂ FCC PART 150 t FLC PART15C
il il
1
R ST e e e | 4MWWWWWMMMMwaMWWWWWWMWWWWWMMWMMM
Peak
15 15
16 163
o . 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 137474 49.68 74.00 -24.30 41.60 32.85 7.08 37.05 6.0 259 360 PEAK 1 2400.00 9209 ----ev -oeee- B3.71 330 7.2 7.4 6.0 29 360 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 |
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s j k i
!
AV R ——
g 15 ST REUUNESENE S S
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1383.84 38.43 54.00 -15.50 30.29 32.14 7.0 37.05 6.0 259 360 AVERAGE 1 400,00 9127 --seev oomeee 8289 3230 7.12 37.04 6.00 259 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




saranas. FCC RF Test Report Report No. : FR461912B

10

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 2" BLE

Pol. Vertical Fundamental

o LEVEl ({BUVim) o L848l ({BUVim)

1 1
1134 134
915 95
1
t ﬂ FCC PART 150 t FLC PART 15C
il il
e e e e sengpsscnst e 4MmmMwwwmmwmwwmmwmwwwwwwwwwwwMMMMWMMMWMM
Peak
125 15
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1379.40 43.96 74.00 -15.04 40.83 32.89 7.09 37.05 6.00 130 96 PEMK 1 2400.00 86,67 ----vv -=-om- 7829 3230 7.2 7.4 6.0 130 96 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95
1
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s JL i
1
Av R
g 124 et
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 21389.64 38.51 54.00 -15.49 30.27 32.19 7.0 37.05 6.0 13 96 AVERAGE 1 2400.00 85.87 ----ev -emee- 7749 330 7.2 37.04 600 130 96 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N




sammonas. FCC RF Test Report Report No. : FR461912B

Pol. Horizontal Vertical

- Level (dBuVim) 1

\ Letel (IBuVim)

E
=

70 FCC PART 15C) 7 FCC PART 15C)
600 60,
‘ 3 FCUPART 15 {AVG)| 7 X FCCPART 15 (VG|
AR 14 Lol AR 9q " VT RN )
80 ,‘WW 0l 1 e
Peak oot
300 300
Avg 150 10
3000 6000, 9000 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWY dB/m B OB B m o deg Mz dBuV/m dBuV/m  dB dBWW dB/m B B B deg
1 43400 41.89 74.88 -32.11 59.53 3428 9.4 6L28 8.0 - --- PEAC 1 430408 41.50 74.00 -32.50 59.14 3428 9.4 6L28 0.0 - --- PEAC
2 7206.09 55.15 71.89 -15.94 68.39 35.60 11.65 60.49 0.08 -  --- Peak 1 707.58 5427 64.18 -9.91 67.51 35.60 11.65 60.49 0.08 -  --- Peak
3 0609.09 50.75 71.B9 -20.34 6l.46 36.99 13.56 6L.17 0.00 -  --- Pesk 3 0609.00 49.74 64.18 -14.44 60.45 36.99 13.56 6L.17 0.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C21 of C32

TEL : +86-512-57900158
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sammonas. FCC RF Test Report

Report No. : FR461912B

Pol. Horizontal Vertical

NECIC) NECICL)

1050 1050

900 900

;r:n [ M TR [ PAM

iy 7 FCC PART CAVG] iy 7 FCC PART ACAVG)

T [
&1 1 %W g 80 ‘ %WWW ;
—— s
Peak ! n
Avg 150 10
3000 6000, 9000, 1 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freg Llevel Line Limit Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBWV dBfm 0B 4B B o deg Pz dBuV/m dBuV/m 0B dBwV B B OB OB am deg

1 4360.00 40.85 74.00 -33.15 58.40 34.14 9.5 6L.22 0.0 - --- PN 1 4580.00 40.84 74.00 -33.16 58.39 34.14 9.5 6L22 0.0 - --- PEAK

1 73000 5436 74.00 -19.84 67.70 3578 1169 60.75 .00 182 318 PEAK 1 730.00 54.67 74.00 -19.33 68.03 5.7 1L.69 60.75 .00 116 9 PEAK

373000 50.26 54.80 -3.74 63.62 35,70 1L.69 60.75 .00 162 318 AVERAGE 3 730.00 S0.46 54.80 -3.54 63.82 35,70 1L.69 60.75 .00 116 9 AVERAGE

4 97609 49.15 72.99 -23.84 50.78 37.88 13.50 6122 0.0 --- - Pesk 4 9762.00 43.42 68.16 -19.74 50.85 37.80 13.50 6122 Q.89 --- - Pesk

Sporton International Inc. (Kunshan) Page Number : C22 of C32

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N
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12
Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 2" BLE
Pol. Horizontal Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 1
t ﬂ FCC PART 150 t FLC PART15C
il il
1
488 Mk A gl 45-9WWWW“MWW bl
Peak
125 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.56 55.51 74.00 -18.49 46.63 32.47 7.26 36.85 6.0 244 360 PEAK 1 2480.00 93.96 ----ev -enee- 85,11 3246 7.25 36.86 6.00 244 360 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 1
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s j 1 i
Av WM
g 125 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.50 40.9% 54.00 -13.10 32.02 32.47 7.26 36.85 6.00 244 360 AVERAGE 1 280,00 932 --eeev oomeee B4.36 3246 7.25 36.86 6.00 244 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C32
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12

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 2" BLE
Pol. Vertical Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 i
t (—\ FCC PART 150 t FLC PART 15C
il il
1
T A W A B 4”MMmemmwwwmmwwmwmmwmwmwwmwWmmmwmwmw
Peak
125 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.50 54,49 74.00 -19.51 45.61 32.47 7.26 36.85 6.00 116 34 PEM 1 2450.00 9047 ----ev -emeee Bl.62 3246 7.25 36.86 6.00 116 324 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 1
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s wj 1 i
g 15 oY RN
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.50 39.52 54.00 -14.48 30.64 32.47 7.26 36.85 6.00 116 324 AVERAGE 1 2480.00 89,67 ----vv -onom- 86.82 32.46 7.25 36.86 6.00 116 324 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C24 of C32
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sammonas. FCC RF Test Report Report No. : FR461912B

Pol. Horizontal Vertical
NECIC) NECICL)
1050 1050
900 900
TE (! [ M TR [ PAM
0 0
0 , FCCPART 15CAVG) 0 . FCCPART 5L AVG)
&1 1 WWJN#- w ety 80 1 IR PR e
gl W———
Peak ! n
Avg 150 10
3000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux  APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freg Llevel Line Limit Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBWV dBfm 0B 4B B o deg Pz dBuV/m dBuv/m 0B dBwV B B OB OB am deg
1 4960.00 42.68 74.00 -31.92 59.63 4.8 9.61 616 0.0 - --- PEAK 1 49G0.00 41.61 74.00 -32.39 59.16 34.60 9.6l 616 0.0 --- --- PEAK
1 7440.00 55.49 74.00 -15.51 9.4 3578 1177 6l .00 lel 322 PEMK 1 7440.09 5.2 74.00 -15.98 68.57 35.70 1L77 6LO2 0.0 161 9 PEAK
3 7440.00 50.93 54.80 -3.07 64.48 35,70 1L.77 6l.02 .00 16l 322 AVERAGE 3 7440.08 50.43 54.80 -3.57 63.98 3570 1L77 6LO2 0.0 161 9 AVERAGE
4 9919.59 5131 7257 -21.26 6L54 328 13.77 6L28 0.0 --- - Pesk 4 9919.59 49.97 68.06 -13.00 60.20 3728 13.77 6L28 Q.80 --- - Pesk
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13

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 2" BLE
Pol. Horizontal Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 4
t ﬂ FCC PART 150 t FLC PART15C
il il
448 i i T T ! y— b i 4BBWMMWMWM
Peak
125 15
16 163
o 1. 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 378,25 49.68 74.00 -24.31 4156 32.88 7.09 37.05 6.0 259 B PEAK 1 400,00 9225 --seev -omees B3.87 .30 7.2 .04 6.0 259 b PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 i
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s M) \M i
1
g 124 ) NSRS e b
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1389.95 39.19 54.00 -14.81 30.93 32.20 7.01 37.05 6.0 259 B AVERAGE 1 400,00 9832 ---ev -emees BLO4 3230 7.2 7.4 6.0 259 0 AVERAGE
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13

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH00_2402MHz

ANT 2" BLE
Pol. Vertical Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95
1
t ﬂ FCC PART 150 t FLC PART 15C
il il
1
488 i AR, s— g mwwwwwwwww M LT
Peak
125 15
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 B385.40 43.94 74.00 -15.06 40.74 32.15 7.10 37.05 6.0 118 9IPEN 1 400,00 87.27 ----ev -omees 78.89 3230 7.2 .04 6.0 110 93 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95
1
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s _) k‘ i
!
AV MWWM
g 15 15
16 163
o 1% 212, 1388, U, uq 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 1389.43 39.09 54.00 -14.91 30.85 32.19 7.0 37.05 6.0 118 93 AVERAGE 1 400,00 85.28 ----ev -enem- 7699 3230 7.2 37.04 6.0 110 93 AVERAGE
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Pol. Horizontal Vertical
mL&vﬁI(ﬂ&J‘ﬂm} ‘I“Levellﬂﬂl‘ﬂm)
1050 105,
900 90,
70 FCC PART 15C) 7 FCC PART 15C)
0 7 HECPRTHSC VG| i 1 FEC PART f8C (VG
T ]
4R () 9 w 4R 9 [ i &
&l . fokiircs LT Aad) " Lo
Peak
300 300
Avg 150 10
3000 6000, 9000 12000 15000, 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBWY dB/m B OB B m o deg Mz dBuV/m dBuV/m  dB dBWW dB/m B B B deg
1 430400 4196 74.08 -32.84 59.60 3428 9.4 6L28 0.0 - --- PEAC 1 430408 42.00 74.00 -31.99 59.65 34.28 9.4 6L28 0.0 - --- PEAC
2 7204.50 54.35 70.25 -15.99 67.59 35.60 11.65 60.49 0.08 -  --- Peak 1 7204.50 55.04 64.61 -0.57 68.28 35.60 11.65 60.49 0.08 -  --- Peak
3 0606.00 48.31 70.25 -21.94 59.62 36.99 13.56 6L.17 0.00 -  --- Pesk 3 0606.00 49.33 64.61 -15.28 60.84 36.99 13.56 6L.17 0.00 ---  --- Peak
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Pol. Horizontal Vertical

NECIC) NECICL)

1050 1050

900 900

0 FCC PART 14C) 0 FCCPART 13}

i 7 , FCCPART (5L AVG) il ) FCCPART 5L AVG)

T T
&1 1 Y 40 1 _ "
MMMJWW it i——-
Peak ! n
Avg 150 10
3000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freg Llevel Line Limit Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBWV dBfm 0B 4B B o deg Pz dBuV/m dBuV/m 0B dBwV B B OB OB am deg

1 4360.00 41.50 74.00 -32.50 59.85 34.14 9.5 6L.22 0.0 - --- PENK 1 4580.00 42.75 74.00 -31.25 60.38 34.14 9.5 6L12 0.0 - --- PEAK

1 73000 5444 7400 -19.56 67.80 35.78 1169 60.75 .00 180 322 PEAK 173000 558 74.00 -21.42 65.94 35,70 1L.69 6875 0.0 243 1L PEK

37300 49.73 4.0 -4.27 63.08 35,70 1L.69 60.74 0.00 180 322 AVERAGE 3 730.00 48.09 54.80 -5.91 6l.44 35,70 1L.69 68.74 0.0 243 1L AVERAGE

4 9750.09 49,99 7198 -21.99 0.6 37.88 13.50 6122 0.80  --- - Pesk 4 9761.00 49.67 67.33 -17.70 60.30 37.80 13.50 6122 Q.80 --- - Pesk
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15

Mode Band Edge

2400-2483.5_Bluetooth-LE _CH39_2480MHz

ANT 2" BLE
Pol. Horizontal Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
05 95 1
B /ﬂ\ FCC PART 150 B FOL PART 15C
654 1 650

448 mwwwwm 4E-BWWWWW bl
Peak

125 15
16 163
U v
uq Ui 4d, M, g, 2500 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.50 59.72 74.00 -14.28 50.84 32.47 7.26 36.85 6.0 243 B PEAK 1 280,00 9571 --veev oomeee B6.86 32.46 7.25 36.86 6.00 243 b PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 1
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
iy w_M/ )
Av Mmmw
g 15 15
16 163
U v
uq Ui 4d, M, g, 2500 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.50 49.07 54.00 -4.93 40.19 32.47 7.6 36.85 6.0 243 B AVERAGE 1 2480.00 9378 ---eev -emees B4.93 3246 7.25 36.86 6.00 243 0 AVERAGE
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Mode Band Edge
2400-2483.5_Bluetooth-LE _CH39_2480MHz
ANT 2" BLE
Pol. Vertical Fundamental
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 i
t /—\ FCC PART 150 t FLC PART 15C
il il
y
L1 R e o 4 4E.BWwWWWMMMMMN dontit it pplet
Peak
125 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.50 5419 74.00 -19.81 45.31 32.47 7.26 36.85 6.0 224 360 PEAK 1 2480.00 9816 ----vv -oeee- BL.31 3246 7.25 36.86 6.00 24 360 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95
1
i 83
il il
FOLC PART 150 (AVG) FCLC PART15C AVG)
s w/ 1 8
Av MW
g 125 15
16 163
o Ui 4d, M, g, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Ax  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Mo die B B Bk & & B o dg Mok B B B0 & & & & a dy
1 2483.50 44.43 54.00 -9.50 35.60 32.47 7.26 36.85 6.00 224 360 AVERAGE 1 2480.00 88,23 ----ev -enee- 79.38 3246 7.25 36.86 6.00 224 360 AVERAGE
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Pol. Horizontal Vertical
NECIC) NECICL)
1050 1050
900 900
TE (! [ M TR [ PAM
60 600
s FCCPART 15C (AVE) . FCCPART 15C AVG)|
&1 1 T e 80 1
. o - ey T s i)
Peak ! n
Avg 150 10
3000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux  APos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freg Llevel Line Limit Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBWV dBfm 0B 4B B o deg Pz dBuV/m dBuv/m 0B dBwV B B OB OB am deg
1 4960.00 41.64 74.00 -32.36 59.19 4.8 9.61 616 0.0 - - PEAK 1 4%60.00 41.80 74.00 -32.20 59.35 34.60 9.6l 6L16 0.0 --- --- PEAK
1 744b.00 5478 74.00 -19.22 68.33 3578 177 6L.02 .00 lee 322 PEMK 1 7440.09 5472 74.00 -19.28 68.27 .70 1L77 6LO2 0.0 133 3 PEAK
3 7440.00 50.55 54.80 -3.45 64.09 35,70 1L.77 6l.0l .00 180 322 AVERAGE 3 7440.00 S0.20 54.80 -3.80 63.74 3570 1L77 6Ll .0 133 3 AVERAGE
4 9919.59 50.53 72.67 -20.54 60.76 3728 13.77 6128 0.80  --- - Pesk 4 9918.00 43.06 68.75 -20.60 58.30 327 1377 6L28 Q.89 --- - Pesk
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Appendix D. Duty Cycle Plots

BLE 1 and 2"¢ BLE :

VBW
Band Duty Cycle(% T(ms 1/T(kHz .
y Cycle(%) (ms) (kHz) Sl
Bluetooth LE 1Mbps 62.04 0.388 2.575 2.7KHz
Bluetooth LE 2Mbps 33.38 0.209 4.785 5.1KHz
Bluetooth LE 1Mbps
Spectrum I @
Ref Level 25.80 dBm Offset 5.80 dB & RBW 1 MHz
o Att 30 dB @ SWT 2ms @ VBW 1 MHz
SGL
® 1Pk Max
M1[1] 7.31dBm
20 dem 260.87 ps
S M1 o . D2[1] 0.67 dB
m e ——— V’T s ey i3 B8 1 IS
| Aa " ‘ MD\P‘
i Torie i
-70 dBm
CF 2.44 GHz 691 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 [ 1 260.87 ps | 7.31 dem
D2 Mlj 1 388.41 ps 0.67 dB
D3| M1] I 626.09 ps 0.17 dB
L JU ) Ready CTTTTTTIT ) y
Date: 22.SEP.2024 16:43:07
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Bluetooth LE 2Mbps

Spectrum uvn
Ref Level 25.80 dBm Offset 5.80 dB @ RBW 1 MHz

j» Att 30 dE @ SWT 2ms @ VBW 1 MHz
SGL

@ 1Pk Max

20 dem s

0.08 dB
626.09 ps
7.60 dBm

L —~

(g 347.83 ps
0 dem

» ) ! M1[1
10 dBm Ml D2 i)

na

-10 dBm

-20 dBm

-30 dBm

-40 dBm

M T P T ol [ Y | ST TP
Tt e A el P ey
-60 dBm
-70 dBm
CF 2.44 GHz 691 pts

200.0 ps/
\Marker

Type I Ref I Trc l X-value | Y-value Function Function Result |
M1 [ 1] 347.83 ps | 7.60 dBm |

p2| m1| 1] 202.9 ps | 0.43 dB

D3| M1 1 626.09 ps 0.08 dB

L JT[ J Ready

Date: 22.SEP.2024 16:42:28
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